Treatment of Nitrogenous Wastewater by Using
Microalgae and Its Utilization for the Production
of Value-Added Products

THESIS

Submitted in partial fulfilment
of the requirements for the degree of

DOCTOR OF PHILOSOPHY
By
Mr. Ram Indrajit Chavan

Under the Supervision of

Dr. Srikanth Mutnuri

BIRLA INSTITUTE OF TECHNOLOGY AND
SCIENCE, PILANI
2020



BIRLA INSTITUTE OF TECHNOLOGY AND SCIENCE, PILANI

- CERTIFICATE

This is to certify that the thesis entitled “Treatment of Nitrogenous
Wastewater by Using Microalgae and Its Utilization for The Production of
Value-Added Products” submitted by Mr. Ram Indrajit Chavan, ID no.
2014PHXF0406G for the award of PhD of the institute embodies original work
[...]
concentrations, alkaline pH and in presence of urea, it is toxic to cells and may also inhibit
cell growth and/or cell death (Azov and Goldman 1982). Ammonia toxicity is well known
phenomenon with respect to higher plants and algae. Ammonia toxicity mechanisms suggests
the disturbances in ionic balance, intracellular pH, hormonal balance, changes in membrane
permeability via saturation of membrane lipids, photodamage of electron transport system
and photosystems etc. (Britto and Kronzucker 2002).

The study of ammoniacal nitrogen tolerance of microalgae is of particular interests because,
a) almost all types of wastewater contains ammoniacal nitrogen, b) little information is
available about the problems resulting from microalgal cultivation at high ammoniacal
nitrogen, c) little is known about the concentration at which ammonia toxicity becomes
effective and d) the use of ammonium fertilizers in cultivation medium instead of nitrate
fertilizers to reduce microalgal biomass production costs. Different microalgal species exhibit
different ammoniacal nitrogen tolerance limits depending on other conditions. Most of the
studies focuses on the ammoniacal nitrogen tolerance studies of microalgae in presence of
high P and organic matter (Collos and Harrison 2014b; Gonzalez, Caiizares, and Baena
1997; Kim et al. 2010; Li, Y. F. Chen, et al. 2011; N.F.Y.Tam and Y. S. Wong 1996;
Przytocka-Jsiak 1976). Present study investigates the ammoniacal nitrogen tolerance limits of
two microalgae (Spirulina platensis and Chlorella vulgaris) and microalgal consortium under
limitations of P and organic matter. In this context, attempts were made to treat domestic
wastewater initially by SBR/constructed wetland and MTS by using S. platensis and C.
vulgaris. Fertilizer industrial effluent was treated by struvite crystallization followed by MTS

using ammoniacal nitrogen tolerant BPGC microalgal consortium.

1.2.2 Characteristics of domestic and industrial wastewater

The characteristics of the wastewater generated varies greatly on source of wastewater i.e.
household, municipal or industrial wastewater (textile, leather, paper, agro-industries, food
processing and fertilizer production industry). Municipal wastewater often contains high
organic matter (BOD and COD) as compared to inorganics (carbonates, nitrogen compounds
and phosphorous compounds) (Rana et al. 2017; Sonune, Mungal, and Kamble 2015; Tanimu

et al. 2014). However, fertilizer industries wastewater consists of high amounts of inorganics

4



(nitrogen compounds and phosphorous compounds) and negligible organic matter (Ferhan
Cecen 1996). Wastewater composition decides the selection of wastewater treatment
technology. The factors affecting the characteristics of wastewater are quality of water
supplied, habits of peoples, people equivalent water use and type of sewerage system. The
important characteristics of wastewater are; pH, temperature, COD, Total Solids (TS),
Volatile Solids (VS), color, odor, nitrogen content, phosphorous content, organic matter and
metals (Tchobanoglous, Burton, and David Stensel 1991). The characteristics of municipal
wastewater is depicted in Table 1.1

Table 1.1 Characteristics of municipal wastewater

Concentration

Parameters (mg/L) : :
Low strength ~ Medium strength High strength

COD 250 430 800
BOD 110 190 350
TKN 20 40 70
PO4-P 4 7 12

Adopted from Tchobanoglous et al. 1991.

As per the annual report published by Ministry of Fertilizers, Government of India, there are
61 (31-Urea, 21-Diammonium Phosphate and 9- Ammonium Sulphate) fertilizer production
units in country. The effluent from fertilizer industry may contain 50-140000 mg/L of COD,
6-4000 mg/L of NH4-N and 200-5000 mg/L of PO4-P (Bhandari, Sorokhaibam, and Ranade
2016; Thakre and Khan 2017).

1.2.3 Wastewater generation and treatment-Indian and global scenario

As reported by Central Pollution Control Board (CPCB-India, 2013), 38.25 million cubic
meters per day domestic wastewater (DW) is being generated in Class I and Class II cities in
India and current treatment capacity for municipal corporations is only 11,787 MLD
corresponding to only 31 % of DW generation. CPCB studies also depict that out of 269 DW
treatment plants in India, only 231 are operational further reducing the treatment capacity to
21 % of the amount of sewage being generated (J.S. Kamyotra and R.M. Bhardwaj 2011). As
per the reports published by AQUA-STAT and Sato et al (2013), globally, 90,000 MLD of
municipal wastewater generated daily, 70 % of wastewater accounted for domestic
wastewater and 30 % for industrial manufacturing sector (Sato et al. 2013; Wichelns et al.
2015). Out of this, 80 % of wastewater was generated by global urban population and 20 %
by global rural population. Out of this huge quantity of wastewater, only 60 % is being
treated globally (Wichelns et al. 2015).



The state wise sewage generation installed treatment capacity and number of polluted river

stretches is depicted in Fig. 1.1.

JAMMU & KASHMIR
547 mLp
PUNJAB 26474 mLp :%cm PRADESH
1,664mn 79 ST
1,245.45 mLD<_, Bt
2
UTTARAKHAND BIHAR ASSAM
RARTARA AN 495 mLp 1,879 mp 703 mLp
1,413 Lo e 152.9 mLD 124.55mp 0,51 MLD
852.7 mLp e B 3 28
2 DEWI /' UTIARPRADESH  |JHARKHAND  SIKKIM
-\ 4,155mL0- 7,124 LD 1,270 M0 24 MLD
Y 2,693.2mM0 2,646.84 mp / 117.24 mip 31,88 mLp
14 | TN 8 5
RAASTHAN 7 ) -—/
2,736 mLD Y\
86592 mwp
gy 4 o | WEST BENGAL
e DG4\ ~174,667ib
GUJARAT 3214 M0 < 416.9 MLD
4,119 mLo 482.23mip0 : ;7 NAGALAND
3,062.92 Mo At " CHHATTISGARH 92 mLD
20 M F AT 95t 0 Mo
. MAHARASHTRA g_."“’ meoRA | 3
- 8143mwp [y 3T 154 mLp
/- 516036 Mi0 () A ol 0.05M0 132 wip
nmm&mumnl & ) ;Ezﬂ;i?w4 i 2 o
R P OLL S 385.54 mLD  'MEGHALAYA 12
DADRA NAGAR
HAVELI 355'8"‘-59 ' 12 95 mLp
55 MLD 1 KARNATAKA' 4 1 Mo
0 mLD ' 3,777wmp | ANDHRA PRADESH 10
1 1,30416 mp | 2,871 mw
15 Yo 247,27 Mo
GOA N ; 6
145 mLp o g, ;
74.56 mLD |
8
J | —\ STATE / UT
KERALA [~ TAMILNADU XX mLp Sewage generation in urban areas
2,552 mLD 4 5,599 mLo XX 110 Installed treatment capacity
5297 MLD ;,7991 MLD XX Number of poluted iver strtches dentified

Fig.1.1 The state wise sewage generation, installed tre

atment capacity and number of polluted

river stretches (Adopted from S. Sengupta and S. Narain, 2018 (Sushmita Sengupta and

Sunita Narain 2018).



1.2.4 Challenges in wastewater treatment
In 2014, Vishal et al has reported the status of wastewater treatment in India (Table 1.2)
(Bhawan et al. 2015).

Table 1.2 Status of wastewater treatment in India

Status Number of STPs Treatment Capacity (MLD)
Operational 520 19000
Non-operational 80 1240
Under construction 145 2530
Proposed 72 630
Total 817 23400

Source; Vishal et al 2015.

Wastewater can be classified in two categories; domestic wastewater (DW) and industrial
wastewater. The domestic wastewater can be treated by active (SBR) or passive treatment
systems (constructed wetland). The active and passive treatment systems can remove BOD,
COD efficiently but the removal of N and P is not satisfactory. Therefore, these treatment
systems need to be integrated with Microalgal Treatment System (MTS) to remove residual
N and P from wastewater. Industrial wastewater cannot be directly treated by active or
passive treatment systems because of their composition. For ex. fertilizer industry wastewater
can be treated by struvite crystallization to remove ammonia and phosphorous in first stage
and the residual wastewater can be treated by MTS in later stage.

There are numerous challenges in wastewater treatment and vary depending on effluent
discharge standards, regional sources of water and socio-economic conditions (Hosomi
2016). Therefore, it is difficult to identify a common challenge in all types of wastewater
treatment systems. Nevertheless, it is important to design high-performance and cost-
effective treatment system. Few important challenges in wastewater treatment systems are
described below.

a. Availability of technical staff.

b. Social awareness for water use, waste generation, handling and disposal.

c. Designing, long term operation and maintenance of high-performance and cost-effective
treatment system.

d. Challenges in safe sludge disposal.

e. Recovery of value-added products from the wastes.

f. Wastewater treatment system design that can be adapted in future to integrate with other

advanced treatment systems.



1.2.5 Conventional wastewater treatment systems

There are various levels of treatments in conventional wastewater treatment (Topare, Attar,
and Manfe 2011). Preliminary treatment includes the removal of wastewater constituents
causing maintenance and operational problems in wastewater unit operations. It deals with
the removal of debris, rags, grits by screening, floatation and skimming. Primary treatment
removes the suspended solids and part of organic matter from wastewater using clarifiers.
Secondary treatment uses the alternating aerobic and anaerobic phases to remove
biodegradable organics and suspended solids via biological decomposition. Secondary
treatment can be achieved by using aeration tanks (ASP, Oxidation Ponds (OP) and Aerated
Lagoons (AL). Tertiary treatment processes involve the further removal of N and P
compounds, dissolved organic matter, and toxic compounds. Tertiary treatment can be
achieved by coagulation, ion exchange, flocculation, filtration and reverse osmosis (Topare et
al. 2011). Secondary and tertiary treatment of wastewater can be carried out by using
microalgae (Christenson and Sims 2011; Gongalves, Pires, and Simdes 2017; Lim, Chu, and
Phang 2010; Singh et al. 2011). Quaternary treatment deals with the removal of pathogens by
chlorination. The steps and unit operations involved in conventional wastewater treatment
process is depicted in Fig. 1.2.

Biological Catalysts

Treatment step Unit Conventional STPs MTS
1 operations/process
Primary treatment Screening, sedimentation and Not available Not available
floatation

Suspended solid removal

1 |

Secondary treatment

Biological oxidation of Bacteria Algae
. . organic matter ex. ASP
Dissolved organic matter removal 1
Tertiary treatment Anaerobic digestion followed by B X Al
nitrification and denitrification. acteria gae
Dissolved organic matter removal Flocculation with aluminium or
1 iron salt. 1
Quaternary treatment Bactericidal
Chlorination Chemical chemicals released
Disinfection agents by microalgae

Fig. 1.2 Steps and unit operations involved in conventional wastewater treatment process and
the catalyst used (Source: Adopted and modified from Gongalves et al, 2017 (Gongalves et
al. 2017)).

1.2.6 Wastewater treatment technologies — current status in India
The efficiency of wastewater treatment can be determined by characteristics to wastewater
streams and treated water after reviewing the wastewater discharge standards (Topare et al.

8



2011). Wastewater treatment process involves many unit processes/operations; physical,
chemical and biological.

Physical unit operations include screening, mixing, sedimentation, filtration, flocculation and
gas transfer operations. Chemical unit operations include adsorption, precipitation and
transformations. Biological unit operations mainly used for removal of organic matter
wherein it is converted to gases and generate biomass that can be easily separated by settling
or filtration.

In India, under National River Conservation Directorate (NRCD) funded scheme, the
generated wastewater was treated by three treatment technologies: Natural systems (oxidation
ponds, waste stabilization ponds and aerated ponds), Conventional Treatment (Activated
Sludge Process (ASP), extended aeration, trickling filters, cyclic ASP, Waste Stabilization
Pond (WSP), Upflow Anaerobic Sludge Blanket Reactor (UASB) and Advanced
technologies (sequential batch reactor (SBR), fluidized aerobic bed reactor and biofilters)
(Sh. J.S. Kamyotra, Dr. D.D. Basu, R.M. Bhardwaj,A K Sinha, A K Sinha, Vishal Gandhi,
Garima Dublish 2013). NRCD stated that UASB is the preferred treatment system over other
treatment technologies. Table 1.3 depicts the different wastewater treatment systems widely
used in India for wastewater treatment and the costs associated with it.

Table 1.3 Different wastewater treatment systems widely used in India for wastewater

treatment and the costs associated with it

Maintenance and

Capital cost ) Land requirement
STP Type Operation cost
(USD/m?) (m?/m?)
(USD/m?)
UASB 441 20 14
WSP 20 50 12-14
ASP 186 47 1.5

Source; Singh and Srivastava, 2011.

Most of the STPs in India are based on ASP where the wastewater treatment is carried out by
microbial sludge. The process mechanism relies on efficient and long-term aeration.
Microorganisms assimilate/bio-transform the organic matter and dissolved pollutants from
wastewater during aerobic phase. The microorganisms forms clumps and settles down at
bottom along with sludge and the clean water can be removed and collected from top
(Eckenfelder, Grau, and International Association on Water Pollution Research and Control.
Conference (1992 : Washington 1998; Hreiz, Latifi, and Roche 2015). ASP is efficient in
removal of organic matter, nitrogen and phosphorous compounds. However, ASP suffers

with some disadvantages such as sludge disposal problem, requirement of skilled labours and

9



high operational cost (Albert B. Pincince et al. 1997; Hansen, Thegersen, and Rogalla 2007).
ASP requires constant supply of energy (0.5 kWh/m?) for aeration and water pumping
(Bodik, I., Kubaské 2013). Power shortage hamper the treatment capacity and efficiency of
ASP system (Soares et al. 2017). The technology selection for wastewater treatment depends
on availability of space, quality and quantity of wastewater. The classification of available

biological wastewater treatment systems is depicted in Fig. 1.3.

Biological wastewater treatment

l

Acrobic Anaerobic

l l * Contact beds
Suspended growth Attached growth UASBs

* Hybrid anaerobic
l l reactors
* ASP . Trick_ling Filte.r
¢ Extended Aeration -SBR ° MOVIPg be_d blpreactor
and MBBR * Rotating bio-disc

*  Aerated Lagoons * Land treatment
« WSP

Fig. 1.3 Classification of biological wastewater treatment systems

Membrane Bioreactors (MBRs) are very efficient in wastewater treatment and require less
land requirement. However, use of membrane technology is restricted due to high capital,
maintenance and operational costs, requirement of highly trained technical staff, complexity
of the process, use of harmful chemicals for cleaning and membrane fouling (Judd 2008; Lo,
McAdam, and Judd 2015; Santos, Ma, and Judd 2011). Another frequently used technology
for wastewater treatment is Fixed Aerated Bed (FAB) that requires matrices for the growth of
microorganism. These matrices provide large surface area per unit volume of the reactor.
Different matrix manufacturers suggest different quantity of matrix to be used per unit of
reactor volume and the size, shape, dimensions and available surface area also varies. The
FAB also require continuous aeration and proper design optimization with respect to input
and output flow of water (Lo et al. 2015; Suresh Kumar D. and Dr. Sekaran V. 2013) . FAB
is also sensitive to variation in pH, temperature and dissolved oxygen concentration (Ye et al.

2016). All these requirements make standardization of process difficult.

10



Solid organic substrates from wastewater can be considered for anaerobic digestion for the
production of methane (Chandler et al. 1980) . Variety of substrates can be used as feed in
anaerobic digestion like sorted municipal solid wastes, wood, grasses, vegetables and
biomass etc. (Nallathambi Gunaseelan 1997). There are varieties of compounds present in
digester feed causing digester failure; ammonia, heavy metals, organics and sulfides (Chen,
Cheng, and Creamer 2008). Due to the compositional variations in inoculum and substrate it
is difficult to predict Biomethanation potential of substrate accurately. Anaerobic digestion
often suffer low methane yield and process instability limiting its use as widely applied